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Read all of this leaflet carefully before you start using 
this medicine because it contains important 
information for you.
-	� If you have any further questions, ask your doctor, 

pharmacist or nurse.
-	� This medicine has been prescribed for you only. Do not 

pass it on to others. It may harm them.
-	� If you get any side effects, talk to your doctor, pharmacist 

or nurse.This includes any possible side effects not listed 
in this leaflet. See section 4.

What is in this leaflet:
1.	� What SAYANA PRESS is and what it is used for
2.	� What you need to know before you use SAYANA PRESS
3.	� How to use SAYANA PRESS
4.	� Possible side effects
5.	� How to store SAYANA PRESS
6.	� Contents of the pack and other information
1.	� What SAYANA PRESS is and what it is used 

for
SAYANA PRESS is a contraceptive. It can be used:
•	� For long‑term contraception where you and the person 

who provides your contraception (e.g. your doctor, nurse 
or healthcare provider) have decided that this method is 
the most suitable for you. If you wish to use 
SAYANA PRESS for more than 2 years, your health 
professional/doctor/nurse may wish to re evaluate the 
risks and benefits of using SAYANA PRESS to make sure 
that it is still the best option for you.

•	� By teenagers, but only after other methods of 
contraception have been discussed with the person who 
provides your contraception and are considered 
unsuitable or unacceptable.

The active ingredient in SAYANA PRESS, medroxyprogesterone 
acetate (MPA), is similar to (but not the same as) the natural 
hormone progesterone that is produced in the ovaries during 
the second half of your menstrual cycle. SAYANA PRESS acts 
by preventing an egg from fully developing and being released 
from the ovaries during your menstrual cycle. If an egg is not 
released it cannot become fertilised by sperm and result in 
pregnancy.
2.	� What you need to know before you use 

SAYANA PRESS
Do not use SAYANA PRESS:
•	� If you are allergic (hypersensitive) to medroxyprogesterone 

acetate (MPA) or any of the other ingredients of 
SAYANA PRESS (listed in section 6)

•	� If you think you may be pregnant
•	� If you have unexplained vaginal bleeding
•	� If you have liver disease
•	� If you have had or think you have cancer of the breast or 

sex organs
•	� If you have a blood clot in a vein in your leg (a ‘deep vein 

thrombosis’) or a blood clot that has travelled to your lung 
or another part of your body (an ‘embolus’)

•	� If you have problems with your circulation (e.g. pains in 
your legs or chest when you walk), or with your blood 
clotting too easily (‘thrombosis’ or ‘embolism’)

•	� If you have been diagnosed with thinning, softening or 
weakening of your bones

•	� If you have or have had a disease affecting the blood 
vessels of the brain

Warnings and precautions
Talk to your doctor, pharmacist or nurse before using 
SAYANA PRESS
Before your doctor prescribes SAYANA PRESS, you may need 
to have a physical examination.
It is important to tell your doctor if you have, or have had in the 
past, any of the following conditions.
Your doctor will then discuss with you whether SAYANA PRESS 
is suitable for you.
Tell your doctor if you have:
•	� Migraine headaches
•	� Diabetes or a family history of diabetes
•	� Severe pain or swelling in the calf (indicating a possible 

clot in the leg, which may be called phlebitis)
•	� A blood clot in the lung (pulmonary embolism)
•	� A blood clot in your eye affecting your vision (retinal 

thrombosis)
•	� A history of heart disease or cholesterol problems 

including any family history
•	� Past history of depression
•	� Irregular, light, or heavy menstrual periods
•	� An unusual breast x‑ray, fibrocystic breast disease, breast 

nodules or lumps, or bleeding from your nipples
•	� Had a stroke
•	� Family history of breast cancer
•	� Kidney disease
•	� High blood pressure
•	� Asthma
•	� Epilepsy
Psychiatric disorders
Some women using hormonal contraceptives including 
SAYANA PRESS have reported depression or depressed 
mood. Depression can be serious and may sometimes lead to 
suicidal thoughts. If you experience mood changes and 
depressive symptoms contact your doctor for further medical 
advice as soon as possible.
Effect on your periods
Most women using SAYANA PRESS will experience a change 
in their bleeding patterns. It is likely that fewer women will 
experience irregular bleeding, and after 12 months of use 
60% will experience little or no bleeding at all.
Effect on your bones
SAYANA PRESS works by lowering levels of estrogen and 
other hormones. However, lower estrogen levels can cause 
bones to become thinner (by reducing bone mineral density). 
Women who use SAYANA PRESS tend to have lower bone 
mineral density than women of the same age who have never 
used it. The effects of SAYANA PRESS are greatest in the first 
2‑3 years of use. Following this, bone mineral density tends to 
stabilise and there appears to be some recovery of bone 
density when SAYANA PRESS is stopped. It is not yet possible 
to say whether SAYANA PRESS increases the risk of 
osteoporosis (weak bones) and fractures in later life (after the 
menopause).
The following are risk factors in the development of 
osteoporosis in later life. You should discuss with your doctor 
before starting treatment if you have any of the following as 
an alternative contraceptive may be more suitable to your 
needs;
�	� Chronic alcohol and/or tobacco use
�	� Chronic use of drugs that can reduce bone mass, 

e.g. epilepsy medication or steroids
�	� Low body mass index or eating disorder, e.g. anorexia 

nervosa or bulimia
�	� Previous low trauma fracture that was not caused by a fall
�	� Strong family history of osteoporosis
Teenagers (up to 18 years)
Normally, the bones of teenagers are rapidly growing and 
increasing in strength. The stronger the bones are when 
adulthood is reached, the greater the protection against 
osteoporosis in later life. Since SAYANA PRESS may cause 
teenage bones to become thinner at a time when they should 
be growing, its effect may be particularly important in this age 
group. Bones start to recover when SAYANA PRESS is 
stopped, but it is not yet known whether the bone mineral 
density reaches the same levels as it would have if 
SAYANA PRESS had never been used.
You should therefore discuss whether another form of 
contraception might be more suitable for you with the 
person who provides your contraception before 
starting SAYANA PRESS.
If you use SAYANA PRESS, it may help your bones if you take 
regular weight-bearing exercise and have a healthy diet, 
including an adequate intake of calcium (e.g. in dairy products) 
and vitamin D (e.g. in oily fish).
Possible risk of cancer
Studies of women who have used a range of medicine-based 
contraception found that women who used injectable 
progestogen like SAYANA PRESS for contraception had no 
increased overall risk of developing cancer of the ovary, 
womb, cervix, or liver.
Breast cancer is rare under 40 years of age, but the risk 
increases as a woman becomes older.
There seems to be a slightly increased risk of breast cancer in 
women who take injectable contraceptives compared to 
women of the same age who do not use hormonal 
contraceptives.
This small extra risk of developing breast cancer has to be 
weighed against the known benefits of medicines like 
SAYANA PRESS. It is not certain whether the injection causes 
the increased risk of breast cancer. It may be that women 
receiving the injection are examined more often, so that 
breast cancer is noticed earlier. The breast cancer seems less 
likely to have spread when found in women who receive 
medicines like SAYANA PRESS than in women who do not.
The risk of finding breast cancer is not affected by how long a 
woman is on the injection, but by the age at which she stops. 
This is because the risk of breast cancer strongly increases as 
a woman becomes older. Ten years after stopping hormonal 
contraceptive injections, the risk of finding breast cancer is 
the same as for women who have never used hormonal 
contraceptives.
In 10,000 women who receive injections like SAYANA PRESS 
for up to 5 years, but stop taking it by the time they are 
aged 20, it is estimated that less than 1 additional case of 
breast cancer would be found up to 10 years afterwards, 
compared with the number found in 10,000 women who had 
never had the injection.
For 10,000 women who are on injections like SAYANA PRESS 
for 5 years and stop it by the age of 30, there would be 2 or 
3 extra cases of breast cancer found up to 10 years 
afterwards (in addition to the 44 cases of breast cancer found 
in 10,000 women in this age group who had never had the 
injection).
For 10,000 women who take SAYANA PRESS for 5 years and 
stop it by the age of 40, there would be about 10 extra cases 
found up to 10 years afterwards (in addition to 160 cases of 
breast cancer found in 10,000 women in this age group who 
had never had the injection).
Other risks:
If you develop
•	� A sudden partial or complete loss of vision, double vision, 

blood clotting disorders such as pulmonary embolus 
(blood clot in the lung) or a stroke, you should not receive 
further injections of SAYANA PRESS.

•	� Migraine, you should consult your doctor before receiving 
further injections of SAYANA PRESS.

•	� Jaundice (yellowing of the skin or eyes) you should 
consult your doctor before receiving further injections of 
SAYANA PRESS.

SAYANA PRESS does not protect against HIV infection, 
e.g. AIDS, and other sexually transmitted infections.
Safer sex practices, including correct and consistent use of 
condoms, reduce the transmission of sexually transmitted 
infections through sexual contact, including HIV.
You should seek advice from your healthcare professional on 
how to decrease your risk of catching sexually transmitted 
infections including HIV.
Other medicines and SAYANA PRESS
Please tell your doctor, pharmacist or nurse if you are taking 
or have recently taken any other medicines, including 
medicines obtained without a prescription. There are some 
medicines that may interact with SAYANA PRESS. These 
include medicines that thin your blood (anticoagulants).
Medicines can sometimes interfere with each other. If you 
receive treatment from any other doctor, nurse or qualified 
healthcare professional make sure they are aware that you are 
using SAYANA PRESS as a contraceptive.
Pregnancy and breast-feeding
Do not take SAYANA PRESS if you are pregnant. If you think 
you may have become pregnant while using SAYANA PRESS 
tell your doctor immediately.
If you are breast-feeding, the injection should be given no 
sooner than 6 weeks after childbirth, when the baby is more 
developed. SAYANA PRESS can be passed to the nursing 
infant in the breast milk, however no harmful effects have 
been found in children.
Always ask your doctor, nurse, or healthcare professional for 
advice before taking any medicine.
Driving and using machines
No effects on the ability to drive or use machines have been 
seen with SAYANA PRESS.
SAYANA PRESS contains methyl parahydroxybenzoate 
(E218) & propyl parahydroxybenzoate (E216) and sodium
Methyl parahydroxybenzoate (E218) & propyl 
parahydroxybenzoate (E216). These may cause allergic 
reactions (possibly delayed).
This medicinal product contains less than 1 mmol sodium 
(23 mg) per 104 mg/0.65 ml, i.e. essentially ‘sodium‑free’.
3.	� How to use SAYANA PRESS
Administration of SAYANA PRESS is initiated by a healthcare 
professional (HCP). If considered appropriate by the HCP, you 
may be able to self‑inject your injections following suitable 
instruction and training on injection technique and schedule of 
administration.
Method and route of administration
SAYANA PRESS is injected under the skin into the front upper 
thigh or abdomen. The first injection should be performed 
under the supervision of your doctor, nurse, or healthcare 
provider. If your doctor considers it appropriate you may 
choose to give yourself the injections. You will be shown how 
to give yourself the injection under supervision before you do 
this on your own at home. The detailed instructions on the 
injection procedure are provided at the end of this leaflet and 
should be followed very carefully. You should continue to 
receive SAYANA PRESS for as long as instructed by your 
doctor or until you want to have a baby or switch to a different 
method of contraception.
First injection
A dose of 104 mg of SAYANA PRESS is given subcutaneously 
(into the fatty layer just under the skin), into the front upper 
thigh or abdomen every 3 months (12 to 13 weeks). 
SAYANA PRESS will only be effective if you receive your 
injection at the proper time. To ensure that you are not 
pregnant at the time of the first injection, it is essential that 
your first injection be given ONLY during the first 5 days of 
your normal menstrual cycle.
After childbirth: If you use SAYANA PRESS after having a baby 
and you are not breastfeeding, the first injection MUST be 
given within 5 days.
There is evidence that women prescribed SAYANA PRESS 
immediately after childbirth or termination of pregnancy can 
experience prolonged and heavy bleeding. Because of this, 
SAYANA PRESS should be used with caution at this time.
Further injections
Further doses of SAYANA PRESS will then be given every 
12 to 13 weeks, (but no later than 14 weeks past your last 
injection), regardless of when and how much menstrual 
bleeding you have.
It is important that you have your next injections at the 
right time.

Planning your injections
•	� If you are giving yourself injections, ensure you have a 

way of reminding yourself (for example a calendar, diary 
or phone alert) so you know when to give yourself the next 
injection.

Preparing for an injection
	 1.	� Choose an injection site (abdomen or front upper 

thigh) that you find easy to see and reach with both 
hands and find a sitting position which is comfortable 
for you. Try to use a different injection site for each 
injection so you are not injecting into the same place 
too often.

	 2.	� Make sure the medicine is at room temperature. 
Carefully tear open the foil pouch at the tear notch 
and take out the injector.

	 3.	� Hold the injector firmly and shake it vigorously for at 
least 30 seconds to mix the medicine.

Giving yourself injections:
Carefully follow the step by step instructions at the end of 
this leaflet on how to give yourself the injection.
Important points to note:
When giving yourself the injection, you must squeeze the 
injector with slow even pressure over 5‑7 seconds to push out 
the medicine. If you try to squeeze too quickly you may feel 
resistance and be unable to inject the medicine. If this 
happens adjust your grip if necessary and squeeze more 
gently to fully push out the medicine.
It is normal for a very small amount of medicine to be left 
around the edges of the blister (reservoir). If you have had 
a problem during the injection or if you feel for any reason you 
might not have given yourself the full dose, do NOT give 
yourself an additional injection. It is important you get 
advice from your doctor, nurse or healthcare provider 
because a partial dose may not prevent pregnancy.
If, at any time, you don’t want to continue injecting yourself for 
any reason, speak to your doctor, nurse or healthcare provider 
before your next injection is due, so they can arrange to give it 
to you at the right time.
It is recommended that you continue to see your doctor or 
healthcare provider periodically as recommended by your HCP 
at least once a year as a minimum so they can check SAYANA 
PRESS is still the best option for you and for you to have 
routine contraceptive health checks.
If you have any questions or worries ask your doctor, nurse, or 
healthcare professional for advice, particularly if there have 
been any problems during or immediately after the injection.
If you miss an injection of SAYANA PRESS
If you miss your injection or wait longer than 14 weeks 
between injections, there is a greater risk that you could 
become pregnant. Tell your doctor, pharmacist, or healthcare 
professional to find out when you should have your next 
injection of SAYANA PRESS and which type of contraception 
should be used in the meantime.
Switching from other Methods of Contraception
When you switch from other contraceptive methods, your 
doctor will make sure you are not at risk of becoming 
pregnant by giving you your first injection at the appropriate 
time. If you switch from oral contraceptives, you should have 
your first injection of SAYANA PRESS within 7 days after 
taking your last pill.
What if you decide you want to get pregnant
Your usual level of fertility will return when the effect of the 
last injection has worn off. The time this takes varies in 
different women, and does not depend on how long you have 
been using SAYANA PRESS. In most women the effect will 
have worn off 5 to 6 months after the last injection. Over 80% 
of women will get pregnant within a year of stopping SAYANA 
PRESS. It is possible to get pregnant in the first month after 
missing an injection.
4.	� Possible side effects
Like all medicines, SAYANA PRESS can cause side effects, 
although not everybody gets them. If any of the side effects 
gets serious, or if you notice any side effects not listed in this 
leaflet, please tell your doctor or pharmacist.
If you are injecting SAYANA PRESS yourself and not seeing 
your doctor as regularly, it is important you are aware of 
possible side effects, how to recognise them and when to get 
urgent medical help. Please familiarise yourself with this 
section of the leaflet and re‑read it regularly.
If you are worried about any unusual symptoms or changes in 
your health, talk to your doctor, nurse or healthcare provider.
If you experience any of the following serious side 
effects, seek medical help immediately:
	 •	� A serious allergic reaction (it is not known how 

frequently this occurs)
		�  Symptoms include sudden wheeziness, difficulty in 

breathing or dizziness, swelling of the eyelids, face, lips 
or throat, skin rash, hives. Allergic reactions may 
happen soon after injection or can take time to develop 
in some people. If any of these symptoms appear at 
any time, even if you have used Sayana Press before, 
seek medical help immediately.

	 •	� A blood clot in the lungs (it is not known how 
frequently this occurs)

		�  Symptoms include
¡	� an unusual sudden cough (which may bring up 

blood)
¡	� severe pain in the chest which may increase 

with deep breathing
¡	� sudden unexplained breathlessness or rapid 

breathing
¡	� severe light headedness or dizziness
¡	� rapid or irregular heartbeat
¡	� severe pain in your abdomen

	 •	� A blood clot in the leg (it is not known how frequently 
this occurs)

		�  Symptoms include severe pain or swelling in either of 
your legs or feet that may be accompanied by 
tenderness, warmth or discoloured skin

	 •	� A blood clot in the eye (it is not known how frequently 
this occurs)

		�  Symptoms include loss of vision, pain and swelling of 
the eye especially if sudden

	 •	� A stroke (it is not known how frequently this occurs)
		�  Symptoms include

¡	� weakness or numbness of the face, arm or leg, 
especially on one side of the body

¡	� sudden confusion, trouble speaking or 
understanding

¡	� sudden trouble seeing in one or both eyes
¡	� sudden trouble walking, dizziness, loss of 

balance or coordination
¡	� sudden, severe or prolonged headache with no 

known cause
¡	� loss of consciousness or fainting with or 

without seizure.
Other side effects include:
Common: (may affect up to 1 in 10 people)
•	� Weight increase
•	� Abdominal pain (cramps)
•	� Nausea
•	� Acne
•	� Amenorrhea (very light or no period)
•	� Heavy, frequent and/or unexpected bleeding
•	� Irregular periods
•	� Period pains
•	� Breast pain / tenderness
•	� Depression
•	� Tiredness
•	� Headache
•	� Injection site reactions (including pain, tenderness, lump, 

persistent skin indentation/dimpling).
	� You may feel some soreness or see redness around the 

injection site immediately after an injection. Mild reactions 
like this are common. If you get a reaction that worries 
you in any way, is particularly painful, or does not get 
better after a short time please talk to your doctor.

•	� Irritability
•	� Anxiety
•	� Difficulty sleeping
•	� Decreased sexual feeling
•	� Vaginal irritation or itching
•	� Mood changes
•	� Dizziness
•	� Back pain
•	� Pain in limbs
•	� Abnormal cervical smear
Uncommon: (may affect up to 1 in 100 people)
•	� Drug allergy
•	� Hirsutism (abnormal hairiness)
•	� Feeling bloated
•	� Fluid retention
•	� Vaginal discharge
•	� Vaginal dryness
•	� Pain during sexual intercourse
•	� Ovarian cyst
•	� Pelvic pain
•	� Premenstrual syndrome
•	� Change in breast size
•	� Milky discharge from breasts in women who are not 

breastfeeding
•	� Change in appetite
•	� Muscle cramps
•	� Joint pain
•	� Sleepiness
•	� Migraine
•	� Vertigo (a spinning sensation)
•	� Hot flushes
•	� Fever
•	� High blood pressure
•	� Rapid heart rate
•	� Varicose veins
•	� Rash
•	� Itching
•	� Hives
•	� Hair loss
•	� Skin irritation
•	� Bruising
•	� Facial discoloration
•	� Inflammation in the veins (felt as tenderness or redness in 

the affected area)
•	� Nervousness
•	� Loss of bone mineral density (a test used to diagnose 

osteoporosis or weak bones)
•	� Decreased glucose tolerance (excess sugar level in the 

blood)
•	� Emotional disturbance
•	� Inability to achieve a sexual climax
•	� Abnormal liver function test results (blood tests to 

measure liver injury)
Rare: (may affect up to 1 in 1,000 people)
•	� Breast cancer
•	� Weakness
•	� Weight decrease
•	� Deformation of skin at the injection site
Not known: frequency cannot be estimated from the 
available data
•	� Osteoporosis (weak bones) including osteoporotic 

fractures
•	� Seizures
•	� Abnormal liver function such as yellowing of the skin or 

eyes (jaundice)
•	� Skin stretch marks
Reporting of side effects
If you get any side effects talk to your doctor, pharmacist or 
nurse. This includes any possible side effects not listed in this 
leaflet. By reporting side effects you can help provide more 
information on the safety of this medicine.
5.	 �How to store SAYANA PRESS
•	� Keep out of sight and reach of children.
•	� Do not refrigerate or freeze.
•	� Store below 30°C.
•	� Do not use SAYANA PRESS after the expiry dates stated 

on the injector, foil pouch and carton after EXP. The expiry 
date refers to the last day of that month.

Carefully and properly dispose of the SAYANA PRESS injector 
after use:
•	� The injector should NEVER be reused.
•	� The used injector should not be recapped after use
•	� Do not throw used injectors into household waste.
•	� The injector should be disposed of as instructed by your 

healthcare provider.
6.	� Contents of the pack and other information
What SAYANA PRESS contains
The active substance is medroxyprogesterone acetate (MPA).
The pre‑filled injector contains 104 mg medroxyprogesterone 
acetate (MPA) in 0.65 ml.
The other ingredients are macrogol, methyl 
parahydroxybenzoate (E218), propyl parahydroxybenzoate 
(E216), sodium chloride, polysorbate 80, monobasic sodium 
phosphate monohydrate, disodium phosphate dodecahydrate, 
methionine, povidone, sodium hydroxide and/or hydrochloric 
acid for pH adjustment and water for injection.
What SAYANA PRESS looks like and contents of the 
pack
SAYANA PRESS is a white to off‑white suspension for 
subcutaneous injection (an injection given under the skin). 
Each single dose prefilled injector is supplied in a foil pouch. 
Cartons containing multiples of single pouches are packed for 
export.
Marketing Authorisation Holder
Pfizer Limited
Ramsgate Road
Sandwich
Kent
CT13 9NJ
United Kingdom
Manufacturer
Pfizer Manufacturing Belgium NV
Rijksweg 12
B‑2870 Puurs
Belgium
For any information about this medicinal product, please 
contact the local representative of the Marketing Authorisation 
Holder:
United Kingdom
Pfizer Limited
Ramsgate Road
Sandwich
Kent
CT13 9NJ
Telephone: +44 (0) 1304 616161
Leaflet last revised: September 2020.

SAYANA® PRESS can be given by a healthcare provider or 
the patient.
INSTRUCTIONS FOR USE
Preparing and giving an injection with Sayana® Press
Introduction
Sayana Press is a disposable injector that contains 
a single dose of medicine sealed in a reservoir. These 
instructions show step‑by-step how to prepare and 
give the injection.

Veuillez lire attentivement cette notice avant d’utiliser 
ce médicament car elle contient des informations 
importantes pour vous.
-	� Si vous avez d’autres questions, interrogez votre médecin, 

votre pharmacien ou votre infirmier/ère.
-	� Ce médicament vous a été personnellement prescrit. Ne le 

donnez pas à d’autres personnes. Il pourrait leur être nocif.
-	� Si vous ressentez un quelconque effet indésirable, 

parlez‑en à votre médecin, votre pharmacien ou votre 
infirmier/ère. Ceci s’applique aussi à tout effet indésirable 
qui ne serait pas mentionné dans cette notice. Voir 
rubrique 4.

Que contient cette notice ? :
1.	� Qu’est‑ce que SAYANA PRESS et dans quel cas est‑il 

utilisé ?
2.	� Quelles sont les informations à connaître avant d’utiliser 

SAYANA PRESS ?
3.	� Comment utiliser SAYANA PRESS ?
4.	� Quels sont les effets indésirables éventuels ?
5.	� Comment conserver SAYANA PRESS ?
6.	� Contenu de l’emballage et autres informations
1.	� Qu’est‑ce que SAYANA PRESS et dans quel 

cas est‑il utilisé ?
SAYANA PRESS est un contraceptif. Il peut être utilisé :
•	� Pour la contraception à long terme lorsque vous‑même et 

la personne qui vous fournit le contraceptif (par ex., votre 
médecin, infirmier/ère ou prestataire de soins) avez 
décidé que cette méthode est la mieux adaptée à votre 
cas. Si vous souhaitez utiliser SAYANA PRESS pendant 
plus de 2 ans, le professionnel de santé/le 
médecin/l’infirmier/ère voudra peut‑être réévaluer les 
risques et les bénéfices de l’utilisation de SAYANA PRESS 
afin de s’assurer qu’il constitue toujours la meilleure 
option pour vous.

•	� Chez les adolescentes, mais uniquement après que 
d’autres méthodes de contraception aient fait l’objet d’une 
discussion avec les patientes et aient été jugées 
inadaptées ou inacceptables.

Le principe actif de SAYANA PRESS, l’acétate de 
médroxyprogestérone (AMP), est similaire (mais pas 
équivalent) à la progestérone, une hormone naturellement 
produite dans les ovaires pendant la deuxième partie de votre 
cycle menstruel. SAYANA PRESS agit en empêchant le 
développement complet d’un ovule et sa libération par les 
ovaires pendant votre cycle menstruel. Si un ovule n’est pas 
libéré, il ne peut être fécondé par un spermatozoïde et 
entraîner une grossesse.
2.	� Quelles sont les informations à connaître 

avant d’utiliser SAYANA PRESS ?
N’utilisez jamais SAYANA PRESS :
•	� Si vous êtes allergique (hypersensible) à l’acétate de 

médroxyprogestérone (AMP) ou à l’un des autres 
composants contenus dans SAYANA PRESS (mentionnés 
dans la rubrique 6)

•	� Si vous pensez être enceinte
•	� Si vous présentez des saignements vaginaux inexpliqués
•	� Si vous souffrez d’une maladie du foie
•	� Si vous avez eu ou pensez avoir un cancer du sein ou des 

organes sexuels
•	� Si vous avez un caillot de sang dans une veine de votre 

jambe (une « thrombose veineuse profonde ») ou un caillot 
de sang qui a migré vers votre poumon ou une autre 
partie de votre corps (un « embole »)

•	� Si vous avez des problèmes de circulation du sang (par 
ex., douleurs dans les jambes ou dans la poitrine lorsque 
vous marchez) ou si votre sang coagule trop facilement 
(« thrombose » ou « embolie »)

•	� Si vous avez fait l’objet d’un diagnostic d’amincissement, 
de ramollissement ou d’affaiblissement de vos os

•	� Si vous avez ou avez eu une maladie qui touche les 
vaisseaux sanguins du cerveau.

Avertissements et précautions
Adressez-vous à votre médecin, pharmacien ou infirmier/ère 
avant d’utiliser SAYANA PRESS.
Un examen clinique pourra être nécessaire avant que votre 
médecin vous prescrive SAYANA PRESS.
Si vous présentez ou avez présenté dans le passé l’une des 
affections suivantes, il est important d’en informer votre 
médecin.
Votre médecin verra alors avec vous si SAYANA PRESS vous 
convient.
Prévenez votre médecin si vous avez :
•	� Des migraines
•	� Un diabète ou des antécédents familiaux de diabète
•	� Une douleur intense ou un gonflement du mollet (ce qui 

évoque la possibilité d’un caillot dans la jambe, également 
appelé phlébite)

•	� Un caillot de sang dans le poumon (embolie pulmonaire)
•	� Un caillot de sang dans l’œil qui compromet votre vision 

(thrombose rétinienne)
•	� Des antécédents de maladie cardiaque ou des problèmes 

de cholestérol, y compris des antécédents familiaux
•	� Des antécédents de dépression
•	� Des règles irrégulières, légères ou abondantes
•	� Une radiographie inhabituelle du sein, une maladie 

fibrokystique du sein, des nodules ou une grosseur au 
sein ou un saignement des mamelons

•	� Des antécédents d’accident vasculaire cérébral
•	� Des antécédents familiaux de cancer du sein
•	� Une maladie du rein
•	� Une tension artérielle élevée
•	� De l’asthme
•	� De l’épilepsie
Troubles psychiatriques
Certaines femmes utilisant des contraceptifs hormonaux, 
y compris SAYANA PRESS, ont signalé une dépression ou une 
humeur dépressive. La dépression peut être grave et peut 
parfois entraîner des pensées suicidaires. Si vous présentez 
des changements d’humeur et des symptômes dépressifs, 
contactez immédiatement votre médecin pour obtenir d’autres 
conseils médicaux.
Effet sur vos règles
La plupart des femmes qui utilisent SAYANA PRESS 
observeront un changement de leur cycle menstruel. Il est 
probable que moins de femmes présenteront des saignements 
irréguliers, et après 12 mois d’utilisation, 60 % ne présenteront 
qu’un léger saignement ou pas de saignement du tout.
Effet sur vos os
SAYANA PRESS agit en abaissant les taux d’œstrogènes et 
d’autres hormones. Cependant, de plus faibles taux 
d’œstrogènes peuvent entraîner un amincissement des os 
(dû à la diminution de la densité minérale osseuse). Les femmes 
qui utilisent SAYANA PRESS ont tendance à avoir une densité 
minérale osseuse plus faible que les femmes du même âge ne 
l’ayant jamais utilisé. Les effets de SAYANA PRESS sont plus 
importants au cours des 2‑3 premières années d’utilisation. 
Ensuite, la densité minérale osseuse a tendance à se stabiliser 
et semble se rétablir à l’arrêt du traitement par SAYANA PRESS. 
Il n’est pas encore possible de dire si SAYANA PRESS 
augmente le risque d’ostéoporose (os faibles) et de fractures 
plus tard dans la vie (après la ménopause).
Les facteurs de risque de développer de l’ostéoporose plus 
tard dans la vie sont indiqués ci-dessous. Si vous présentez 
l’un des facteurs suivants, vous devez en discuter avec votre 
médecin avant de débuter le traitement car un autre 
contraceptif pourrait être mieux adapté à vos besoins.
•	� Consommation chronique d’alcool et/ou tabagisme
•	� Utilisation chronique de médicaments pouvant diminuer la 

masse osseuse, comme les anticonvulsivants ou les 
corticostéroïdes

•	� Indice de masse corporel bas ou troubles alimentaires, 
comme l’anorexie nerveuse ou la boulimie

•	� Fracture secondaire à un traumatisme mineur non dû à 
une chute

•	� Antécédents familiaux forts d’ostéoporose
Adolescentes (de moins de 18 ans)
Normalement, les os des adolescents grandissent rapidement 
et deviennent de plus en plus résistants. Plus les os sont 
résistants à l’âge adulte, plus la protection contre 
l’ostéoporose plus tard dans la vie est importante. Etant 
donné que SAYANA PRESS peut entraîner un amincissement 
des os des adolescentes à une période de croissance, son 
effet peut être particulièrement important dans cette tranche 
d’âge. Les os récupèrent à l’arrêt de SAYANA PRESS, mais on 
ignore si la densité minérale osseuse atteint les mêmes 
valeurs que si SAYANA PRESS n’avait jamais été utilisé.
Par conséquent, vous devez déterminer si une autre 
méthode de contraception pourrait être mieux adaptée 
à votre cas avec la personne qui vous la prescrit avant 
de débuter le traitement par SAYANA PRESS.
Pendant l’utilisation de SAYANA PRESS, il peut être utile pour 
vos os de faire des exercices physiques et d’avoir une 
alimentation saine, notamment une consommation adéquate 
de calcium (par ex., dans les produits laitiers) et de vitamine D 
(par ex., dans les poissons gras).
Risque possible de cancer
Des études menées chez des femmes ayant eu recours à 
différents contraceptifs médicamenteux ont montré que celles 
qui utilisaient des progestatifs injectables tels que SAYANA 
PRESS pour leur contraception ne présentaient pas de risque 
global accru de cancer de l’ovaire, de l’utérus, du col de 
l’utérus ou du foie.
Le cancer du sein est rare en dessous de l’âge de 40 ans, 
mais le risque augmente à mesure que la femme vieillit.
Il semble y avoir un risque légèrement accru de cancer du 
sein chez les femmes qui prennent des contraceptifs 
injectables, comparativement aux femmes du même âge qui 
n’utilisent pas de contraceptifs hormonaux.
Ce faible risque supplémentaire de développer un cancer du 
sein doit être évalué en fonction des bénéfices connus des 
médicaments tels que SAYANA PRESS. On n’est pas certain 
que les injections provoquent une hausse du risque de cancer 
du sein. Il est possible que les femmes qui reçoivent l’injection 
soient examinées plus souvent, de façon à ce que le cancer 
du sein soit dépisté plus tôt. Le cancer du sein semble moins 
enclin à se propager lorsqu’il est découvert chez des femmes 
prenant des médicaments tels que SAYANA PRESS, par 
rapport à des femmes qui n’en reçoivent pas.
Le risque de détecter un cancer du sein n’est pas influencé 
par la durée d’utilisation des injections mais par l’âge auquel 
la femme arrête les injections. Cela est dû au fait que le 
risque de cancer du sein augmente fortement au fur et à 
mesure que la femme vieillit. Dix ans après l’arrêt des 
injections de contraceptif hormonal, le risque de détecter un 
cancer du sein est le même que chez les femmes qui n’ont 
jamais pris de contraceptifs hormonaux.
Pour 10 000 femmes qui reçoivent des injections telles que 
SAYANA PRESS pendant une durée allant jusqu’à 5 ans mais 
qui arrêtent le traitement avant l’âge de 20 ans, on estime 
que moins d’un cas supplémentaire de cancer du sein sera 
découvert dans les 10 années suivantes, comparativement au 
nombre détecté chez 10 000 femmes n’ayant jamais reçu 
d’injection.
Pour 10 000 femmes qui reçoivent des injections telles que 
SAYANA PRESS pendant une durée allant jusqu’à 5 ans mais 
qui arrêtent le traitement avant l’âge de 30 ans, il y aurait 2 ou 
3 cas supplémentaires de cancer du sein découverts dans les 
10 années suivantes (en plus des 44 cas de cancer du sein 
détectés chez 10 000 femmes de cette tranche d’âge n’ayant 
jamais reçu d’injection).
Pour 10 000 femmes qui prennent SAYANA PRESS pendant 
une durée allant jusqu’à 5 ans mais qui arrêtent le traitement 
avant l’âge de 40 ans, il y aurait environ 10 cas 
supplémentaires de cancer du sein découverts dans les 
10 années suivantes (en plus des 160 cas de cancer du sein 
détectés chez 10 000 femmes de cette tranche d’âge n’ayant 
jamais reçu d’injection).

Autres risques :
Si vous développez
•	� Une perte soudaine, partielle ou complète, de la vision, 

une vision double, des troubles de la coagulation sanguine 
tels qu’une embolie pulmonaire (caillot de sang dans le 
poumon) ou un accident vasculaire cérébral, vous ne 
devez pas recevoir d’autres injections de SAYANA PRESS.

•	� Des migraines, vous devez consulter votre médecin avant 
de poursuivre les injections de SAYANA PRESS.

•	� Un ictère (jaunissement de la peau ou du blanc des yeux), 
vous devez consulter votre médecin avant de poursuivre 
les injections de SAYANA PRESS.

SAYANA PRESS ne protège pas contre l’infection par le 
VIH (SIDA) ni contre les autres infections sexuellement 
transmissibles.
L’utilisation de préservatifs réduit la transmission des 
infections sexuellement transmissibles, y compris le VIH.
Vous devriez demander conseil à votre professionnel de la 
santé sur la façon de diminuer votre risque d’attraper des 
infections transmises sexuellement, y compris le VIH.
Autres médicaments et SAYANA PRESS
Informez votre médecin, votre pharmacien ou votre infirmier/
ère si vous prenez ou avez récemment pris d’autres 
médicaments, y compris des médicaments délivrés sans 
ordonnance. Certains médicaments peuvent interagir avec 
SAYANA PRESS, notamment les médicaments qui fluidifient 
le sang (anticoagulants).
Les médicaments peuvent parfois interférer les uns avec les 
autres. Si un autre médecin, infirmier/ère ou prestataire de 
soins qualifié vous prescrit un traitement, veillez à lui signaler 
que vous utilisez SAYANA PRESS comme contraceptif.
Grossesse et allaitement
Ne prenez pas SAYANA PRESS si vous êtes enceinte. Si vous 
pensez être tombée enceinte pendant l’utilisation de 
SAYANA PRESS, signalez-le immédiatement à votre médecin.
Si vous allaitez, l’injection doit être administrée au plus tôt 
6 semaines après l’accouchement, lorsque le nourrisson est 
plus développé. L’enfant allaité peut être exposé à SAYANA 
PRESS par le biais du lait maternel ; toutefois, aucun effet 
nocif n’a été observé chez les enfants.
Demandez toujours conseil à votre médecin, votre infirmier/
ère ou un professionnel de santé avant de prendre un 
médicament.
Conduite de véhicules et utilisation de machines
Aucun effet n’a été observé sur l’aptitude à conduire des 
véhicules et à utiliser des machines avec SAYANA PRESS.
SAYANA PRESS contient du parahydroxybenzoate de 
méthyle (E218), du parahydroxybenzoate de propyle 
(E216) et du sodium
Parahydroxybenzoate de méthyle (E218) et 
parahydroxybenzoate de propyle (E216). Ces agents peuvent 
provoquer des réactions allergiques (parfois tardives).
Ce médicament contient moins d’1 mmol de sodium (23 mg) 
par 104 mg/0,65 ml, c.-à‑d. qu’il est essentiellement exempt 
de sodium.
3.	� Comment utiliser SAYANA PRESS ?
L’administration de SAYANA PRESS est instaurée par un 
professionnel de santé. Si ce dernier le juge opportun, vous 
pourrez vous administrer vous‑même les injections après une 
période convenable d’instruction et de formation portant sur 
la technique d’injection et le programme d’administration.
Mode et voie d’administration
SAYANA PRESS est injecté sous la peau dans la partie 
supérieure et antérieure de la cuisse ou dans l’abdomen. 
La première injection doit être faite sous la supervision de votre 
médecin, infirmier/ère ou prestataire de soins. Si votre médecin 
le juge opportun, vous pouvez choisir de vous administrer 
vous‑même les injections. Sous sa supervision, il vous sera 
montré comment vous administrer vous‑même l’injection avant 
que vous puissiez le faire tout(e) seul(e) chez vous. Les 
instructions détaillées sur la procédure d’injection sont 
fournies à la fin de cette notice et doivent être respectées très 
soigneusement. Vous devez poursuivre le traitement par 
SAYANA PRESS aussi longtemps que cela a été prescrit par 
votre médecin ou jusqu’à ce que vous désiriez avoir un bébé ou 
passiez à une méthode de contraception différente.
Première injection
Une dose de 104 mg de SAYANA PRESS est administrée par 
voie sous-cutanée (dans la couche graisseuse, juste sous la 
peau), dans la face supérieure et antérieure de la cuisse ou 
dans l’abdomen tous les 3 mois (12 à 13 semaines). 
SAYANA PRESS ne sera efficace que si vous recevez votre 
injection au moment adéquat. Pour s’assurer que vous n’êtes 
pas enceinte au moment de la première injection, il est 
indispensable qu’elle soit administrée UNIQUEMENT au cours 
des 5 premiers jours de votre cycle menstruel normal.
Après l’accouchement : si vous utilisez SAYANA PRESS après 
avoir accouché et que vous n’allaitez pas, la première injection 
DOIT être administrée dans les 5 jours.
Des preuves indiquent que les femmes se voyant prescrire 
SAYANA PRESS immédiatement après l’accouchement 
peuvent présenter des saignements prolongés et abondants. 
C’est pourquoi SAYANA PRESS doit être utilisé avec 
précaution pendant cette période.
Injections suivantes
Les autres doses de SAYANA PRESS seront ensuite 
administrées toutes les 12 à 13 semaines (mais au plus tard 
14 semaines après votre dernière injection), indépendamment 
du moment et de l’abondance de vos saignements 
menstruels.
Il est important que vos injections suivantes aient lieu 
au moment adéquat.
Planification de vos injections
•	� Si vous vous administrez vous‑même vos injections, 

assurez-vous de disposer d’un moyen de vous les 
rappeler (un calendrier, un journal ou une alerte 
téléphonique, par exemple) afin de savoir quand vous 
devez vous administrer l’injection suivante.

Préparation d’une injection
1. Choisissez un site d’injection (abdomen ou l’avant du haut 
de la cuisse) que vous trouvez facile à voir et à atteindre avec 
les deux mains ainsi qu’une position assise confortable. 
Essayez d’utiliser des sites différents pour chaque injection 
afin de ne pas injecter trop souvent au même endroit.
2. Assurez-vous que le médicament est à température 
ambiante. Déchirez délicatement le sachet en aluminium au 
niveau de l’encoche et sortez l’injecteur.
3. Tenez fermement l’injecteur et agitez‑le vigoureusement 
pendant au moins 30 secondes pour mélanger le 
médicament.
Auto-administration des injections:
Suivez attentivement pas à pas, les instructions figurant à 
la fin de cette notice sur la façon de vous administrer 
vous‑même l’injection.
Points importants à remarquer:
Lorsque vous vous administrez vous‑même une injection, 
vous devez pincer l’injecteur en appliquant une pression lente 
et régulière pendant 5 à 7 secondes pour en extraire le 
médicament. Si vous essayez de pincer trop rapidement 
l’injecteur, vous pouvez constater une résistance et ne pas 
pouvoir injecter le médicament. Si cela se produit, adaptez 
votre prise si nécessaire et pincez l’injecteur plus 
délicatement pour en extraire complètement le médicament.
Il est normal qu’une très faible quantité de médicament reste 
sur les bords du blister (réservoir). Si vous avez rencontré un 
problème pendant l’injection ou s’il vous semble que, pour 
une raison quelconque, vous ne vous êtes pas administré la 
totalité de la dose, NE VOUS administrez PAS une injection 
supplémentaire. Il est important de consulter votre 
médecin, votre infirmier/ère ou votre prestataire de 
soins car une dose partielle peut ne pas empêcher une 
grossesse.
Si, à tout moment, vous souhaitez, pour une raison 
quelconque, ne plus faire vous‑même vos injections, parlez‑en 
avec votre médecin, infirmier/ère ou prestataires de soins 
avant votre injection suivante afin qu’ils puissent s’organiser 
pour vous administrer cette injection au moment voulu.
Il est recommandé que vous continuiez de voir votre médecin 
ou prestataire de soins périodiquement, comme indiqué par 
votre professionnel de santé, au minimum une fois par an, afin 
qu’il puisse vérifier que SAYANA PRESS constitue toujours la 
meilleure option pour vous et afin que vous puissiez bénéficier 
des contrôles de routine de votre contraception.
Si vous avez des questions ou des inquiétudes, demandez des 
conseils à votre médecin, infirmier/ère ou professionnel de 
santé, en particulier si vous avez rencontré des problèmes 
pendant ou immédiatement après l’injection.
Si vous oubliez une injection de SAYANA PRESS
Si vous oubliez une injection ou si vous laissez passer plus de 
14 semaines entre les injections, le risque de grossesse est 
majoré. Parlez‑en à votre médecin, votre pharmacien ou votre 
professionnel de santé afin qu’il détermine quand doit avoir 
lieu votre prochaine injection de SAYANA PRESS et quel type 
de contraception vous devez utiliser entre temps.
Passage d’autres méthodes de contraception à 
SAYANA PRESS
Si vous passez d’autres méthodes contraceptives à 
SAYANA PRESS, votre médecin s’assurera que vous ne 
risquez pas de tomber enceinte en vous administrant votre 
première injection au moment approprié. Si vous passez d’un 
contraceptif oral à SAYANA PRESS, votre première injection 
doit être administrée dans les 7 jours suivant la prise de votre 
dernière pilule.
Que faire si vous souhaitez tomber enceinte
Votre niveau de fécondité redeviendra normal lorsque l’effet 
de la dernière injection sera estompé. Ce délai varie d’une 
femme à l’autre et ne dépend pas de la durée d’utilisation de 
SAYANA PRESS. Chez la plupart des femmes, l’effet 
s’estompe 5 à 6 mois après la dernière injection. Plus de 
80 % des femmes tombent enceinte dans l’année suivant 
l’arrêt de SAYANA PRESS. Il est possible de tomber enceinte 
au cours du premier mois suivant l’oubli d’une injection.
4.	� Quels sont les effets indésirables éventuels ?
Comme tous les médicaments, SAYANA PRESS peut 
provoquer des effets indésirables, mais ils ne surviennent pas 
systématiquement chez tout le monde. Si l’un des effets 
indésirables devient grave, ou si vous développez des effets 
indésirables non mentionnés dans cette notice, parlez‑en à 
votre médecin ou votre pharmacien.
Si vous vous injectez vous‑même SAYANA PRESS et que vous 
ne consultez pas régulièrement votre médecin, il est important 
que vous ayez connaissance des effets indésirables possibles, 
de comment les reconnaître et de quand obtenir une aide 
médicale urgente. Veuillez vous familiariser avec cette 
rubrique de la notice et la relire régulièrement.
Si des symptômes ou de changement de votre état de santé, 
inhabituels, vous inquiètent, parlez‑en à votre médecin, 
infirmier/ère ou professionnel de santé.
Si vous développez l’un des effets indésirables graves 
suivants, consultez immédiatement un médecin :
•	� Une réaction allergique grave (la fréquence de ces 

réactions est indéterminée)
	� Les symptômes incluent un sifflement respiratoire soudain, 

des difficultés à respirer ou des étourdissements, un 
gonflement des paupières, du visage, des lèvres ou de la 
gorge, l’apparition de plaques sur la peau, une urticaire. Les 
réactions allergiques peuvent se produire rapidement après 
l’injection ou, chez certaines personnes, prendre du temps 
pour se développer. Si l’un quelconque de ces symptômes 
apparaît, même si vous aviez déjà utilisé SAYANA PRESS 
auparavant, consultez immédiatement un médecin.

•	� Un caillot de sang dans les poumons (la fréquence de cet 
effet indésirable est indéterminée)

Step 3: Preparing the injector
•	� Carefully tear open the foil pouch at the tear notch.
•	� Take out the injector. Do not remove the needle shield from the injector yet.

•	� Check the injector. There should be a gap between the needle shield and the 
port.

•	� Discard the injector and use a new one if:
	 –	� There is no gap.
	 –	� The injector is damaged.
	 –	� The needle shield has come off or is missing.

Step 4: Mixing the medicine
•	� Hold the injector firmly by the port.
•	� Shake the injector vigorously for at least 30 seconds to mix the medicine.

•	� The medicine should appear white and uniform. If it is not, discard the injector 
and use a new one.

•	� If you see liquid leaking out or any other problem, discard the injector and use 
a new one.

•	� If there is a delay before injecting, you must repeat the mixing step.

Step 5: Activating the injector
•	� Hold the injector firmly by the port, making sure the needle shield is pointing 

upwards. Take care not to squeeze the reservoir.
•	� Hold the needle shield with the other hand.

•	� Push the needle shield firmly towards the port until it will go no further. The 
injector is now activated.

•	� Pull the needle shield off, and discard it.

Step 6: Injecting the dose
•	� Gently pinch a large area of skin. Keep the skin pinched all through this step.
•	� Hold the injector by the port with the needle pointing straight downwards.
•	� Insert the needle into the skin so that the port just touches the skin.

•	� Squeeze the reservoir slowly to inject the medicine. You should take about 
5‑7 seconds to do this.

•	� Gently pull the needle out of the skin. Let go of the skin.
•	� Check whether any medicine has leaked out of the injector or has appeared on 

the skin.
•	 �Do not replace the needle shield.
•	� Use a clean cotton pad to press lightly on the injection area for a few seconds. Do 

not rub the area.

Important advice
•	� After the injection a small amount of medicine will be left around the inside edge 

of the reservoir. This is normal.
•	� However, if any medicine has leaked out of the injector or appeared on the skin, 

then a problem may have occurred.
•	 �If you believe for any reason that the full dose has not been given, speak 

to your healthcare provider about alternative methods of contraception 
until the next scheduled injection.

•	 �Do not inject an additional dose.
•	 �After injection care:
•	� If you get any symptoms of allergic reaction (see leaflet Section 4 above) seek 

medical help immediately.
•	� Monitor the appearance of the injection site until the next injection. If you notice 

any skin indentation or dimpling at the injection site, tell your healthcare provider.
Step 7: Disposing of the injector
•	� The injector should be disposed of as instructed by your healthcare provider.
•	� The injector is for a single injection only and must not be re‑used.
Step 8: Record the date of your injection and should you wish to continue, 
calculate the date of your next scheduled injection of Sayana Press
Retain this leaflet for your records.

Date                                               
Date of Next Injection
(add 3 months)
                                                      

B. PACKAGE LEAFLET
Package leaflet: Information for the user

SAYANA® PRESS
104 mg/0.65 ml suspension for injection

Single‑dose container
Medroxyprogesterone acetate

B. NOTICE
Notice : Information de l’utilisateur

SAYANA® PRESS
104 mg/0,65 ml suspension injectable

Récipient unidose
Acétate de médroxyprogestérone

Step 1: Getting ready
You will need:
–	� A Sayana Press injector (in its sealed foil pouch).
–	� A clean cotton pad or clean paper tissue.
•	� Wash and dry your hands thoroughly before starting.
•	� Check that the pouch does not appear to be damaged.
•	� Check that the expiry date has not passed.
•	� Ensure the pouch is at room temperature.
Step 2: Selecting an injection area
•	� Choose a suitable area for the injection, either the abdomen or the front upper 

thigh. Avoid bony areas and the navel (belly button).
•	� The area of skin must be free from scars and skin conditions such as eczema or 

psoriasis.
•	� Change the site with each injection.
•	� Clean the area of skin as your healthcare provider has told you.

SAYANA® PRESS
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Otros Riesgos:
Si presenta:
•	� Pérdida parcial o total de la vista repentina, visión doble, 

trastornos de coagulación, tales como embolia pulmonar 
(coágulo en el pulmón) o apoplejía, no debe recibir más 
inyecciones de SAYANA PRESS.

•	� Migraña, debe consultar a su médico antes de recibir más 
inyecciones de SAYANA PRESS.

•	� Ictericia (color amarillento de la piel o los ojos), debe 
consultar a su médico antes de recibir más inyecciones 
de SAYANA PRESS.

SAYANA PRESS no protege contra las infecciones por 
VIH (p. ej., SIDA) y otras infecciones de transmisión 
sexual.
Las prácticas sexuales más seguras, incluyendo el uso 
correcto y consistente de preservativos, reducen la 
transmisión de infecciones de transmisión sexual a través del 
contacto sexual, incluido el VIH.
Usted debe buscar consejos de su profesional de la salud 
sobre cómo disminuir el riesgo de contagiarse de infecciones 
de transmisión sexual, incluido el VIH.
Otros medicamentos y SAYANA PRESS
Dígale a su médico, farmacéutico o a un miembro del personal 
de enfermería si está consumiendo o consumió recientemente 
otros medicamentos, incluido cualquier medicamento sin 
receta. Hay algunos medicamentos que pueden interactuar con 
SAYANA PRESS. Entre estos se incluyen los medicamentos que 
diluyen la sangre (anticoagulantes).
En ocasiones, los medicamentos pueden interferir entre sí. 
Si recibe tratamiento por parte de algún otro médico, 
miembro del personal de enfermería o profesional de la salud 
calificado, asegúrese de que sepan que se está 
administrando SAYANA PRESS como anticonceptivo.
Embarazo y lactancia materna
No se administre SAYANA PRESS si está embarazada. Si cree 
que podría haber quedado embarazada mientras se administraba 
SAYANA PRESS, indíqueselo a su médico inmediatamente.
Si está amamantando, la inyección debe administrarse un 
mínimo de 6 semanas después del parto, cuando el bebé está 
más desarrollado. SAYANA PRESS puede pasar al bebé 
lactante a través de la leche materna; sin embargo, no se han 
detectado efectos dañinos en los niños.
Pregúntele siempre a su médico, al profesional de la salud o a 
un miembro del personal de enfermería antes de empezar a 
consumir cualquier medicamento.
Conducción y uso de máquinas
No se han observado efectos en la capacidad de conducir o 
usar máquinas con SAYANA PRESS.
SAYANA PRESS contiene parahidroxibenzoato de 
metilo (E218) y parahidroxibenzoato de propilo (E216) 
y sodio
Parahidroxibenzoato de metilo (E218) y parahidroxibenzoato 
de propilo (E216). Estos pueden provocar reacciones 
alérgicas (que pueden aparecer tardíamente).
Este medicamento contiene menos de 1 mmol de sodio 
(23 mg) cada 104 mg/0,65 ml, es decir, es esencialmente 
“libre de sodio”.
3.	� Cómo se administra SAYANA PRESS
La primera administración de SAYANA PRESS la realizará un 
profesional de atención médica. Si este lo considera 
adecuado, las inyecciones podrá efectuarlas usted misma una 
vez que haya recibido las indicaciones y haya practicado la 
técnica de inyección y le hayan proporcionado el calendario 
de administración.
Método y vía de administración
SAYANA PRESS se inyecta debajo de la piel en la parte 
anterior del muslo o en el abdomen. La primera inyección 
debe efectuarse bajo la supervisión de su médico, un 
miembro del personal de enfermería o un profesional de 
atención médica. Si su médico lo considera adecuado, usted 
podrá decidir si desea administrarse las inyecciones. Le 
mostrarán cómo inyectarse de forma supervisada antes de 
hacerlo usted en su domicilio. Se deben seguir con mucha 
atención las instrucciones que se detallan en el 
procedimiento de inyección que se proporciona al final de 
este folleto. Debe continuar recibiendo SAYANA PRESS 
durante el tiempo que lo indique su médico o hasta que desee 
tener hijos o cambiar a otro método anticonceptivo.
Primera inyección
Se administra una dosis de 104 mg de SAYANA PRESS por 
vía subcutánea (en la capa adiposa que se encuentra justo 
debajo de la piel), en la parte anterior del muslo o en el 
abdomen cada 3 meses (entre 12 y 13 semanas). SAYANA 
PRESS solamente tendrá efecto si usted recibe la inyección 
en el momento adecuado. Para asegurarse de no estar 
embarazada al momento de aplicar la primera inyección, 
es fundamental que la administración de la primera inyección 
se realice SOLAMENTE durante los primeros 5 días de su 
ciclo menstrual normal.
Después del parto: Si recibe SAYANA PRESS después de 
tener un bebé y no está amamantando, la primera inyección 
DEBE administrarse dentro de los 5 días posteriores.
Existe evidencia de que las mujeres a las que se les prescribe 
SAYANA PRESS inmediatamente después del parto o de la 
interrupción del embarazo pueden presentar sangrado 
prolongado e intenso. Debido a esto, SAYANA PRESS se debe 
administrar con precaución en dicho momento.
Inyecciones siguientes
Se administrarán las dosis de SAYANA PRESS cada 12 a 
13 semanas (pero no más de 14 semanas después de su 
última inyección), independientemente del momento en que 
menstrúe y de la intensidad de sangrado que presente.
Es importante administrar las inyecciones posteriores 
en el momento correcto.
Planificación de las inyecciones
•	� Si se inyecta usted misma, debe disponer de un método 

de recordatorio (por ejemplo, un calendario, un diario o 
una alerta de celular) para saber cuándo debe 
administrarse la siguiente inyección.

Preparación para una inyección
1.	�Elija una zona de inyección (abdomen o región anterior del 

muslo) donde le resulte fácil ver y acceder con las dos 
manos y siéntese de manera que esté cómoda. Trate de 
buscar una zona diferente cada vez para no inyectarse 
demasiado a menudo en el mismo lugar.

2.	�El medicamento debe encontrarse a temperatura 
ambiente. Abra con cuidado la bolsa laminada cortándola 
por la muesca y extraiga el inyector.

3.	�Sostenga el inyector con firmeza y agítelo vigorosamente 
durante al menos 30 segundos para mezclar el 
medicamento.

Administración de las inyecciones usted misma:
Siga cuidadosamente las instrucciones paso a paso que 
aparecen al final de este folleto para administrarse las 
inyecciones.
Consideraciones importantes:
Cuando se administre la inyección, presione el inyector despacio 
y de manera constante durante unos 5 o 7 segundos para que 
salga el medicamento. Si presiona demasiado rápido, podría 
sentir resistencia y ser incapaz de inyectar el medicamento. En 
ese caso, modifique el agarre si es preciso y presione más 
despacio hasta que se haya administrado todo el medicamento.
Es normal que quede una pequeña cantidad de medicamento 
en los bordes de la ampolla (reservorio). Aunque note algún 
problema durante la inyección o crea, por algún motivo, que 
no se ha administrado la dosis completa, NO se inyecte una 
segunda. Es importante que consulte con un médico, 
miembro del personal de enfermería o profesional de 
atención médica, ya que una dosis parcial podría no evitar 
el embarazo.
Si, en cualquier momento y por cualquier motivo, desea dejar 
de administrarse las inyecciones, hable con su médico, 
miembro del personal de enfermería o profesional de atención 
médica antes de que le toque la siguiente dosis para que 
puedan concertar una cita para la fecha correspondiente.
Se recomienda que acuda a consulta con su médico o 
profesional de atención médica con la frecuencia que le 
aconseje este último o al menos una vez al año para 
determinar si SAYANA PRESS sigue siendo la mejor opción 
para usted y para realizarse las revisiones de salud 
correspondientes relativas a la anticoncepción.
En caso de duda o preocupación, consulte a su médico, 
miembro del personal de enfermería o profesional de atención 
médica, especialmente si ha tenido algún problema durante o 
inmediatamente después de la inyección.
En caso de omitir una inyección de SAYANA PRESS
Si omite una inyección o si espera más de 14 semanas entre las 
inyecciones, existe un riesgo mayor de quedar embarazada. 
Consulte a su médico, farmacéutico o profesional de la salud 
cuándo debe administrarse su próxima inyección de SAYANA 
PRESS y qué tipo de anticonceptivo debe utilizar mientras tanto.
Cambio a partir de otros métodos anticonceptivos
Cuando cambie los otros métodos anticonceptivos que usaba 
por este, su médico deberá asegurarse de que no esté en 
riesgo de quedarse embarazada si le administra su primera 
inyección en el momento adecuado. Si antes usaba 
anticonceptivos orales, debe recibir su primera inyección de 
SAYANA PRESS en el plazo de los 7 días después de tomar 
su última píldora.
Qué hacer si decide que desea quedar embarazada
Cuando se pase el efecto de la última inyección, su nivel de 
fertilidad volverá a la normalidad. Este tiempo es distinto para 
cada mujer y no depende del tiempo que se haya 
administrado SAYANA PRESS. En la mayoría de las mujeres, 
el efecto se pasa entre 5 y 6 meses después de la última 
inyección. Más del 80 % de las mujeres quedan embarazadas 
en el plazo de un año tras detener la administración de 
SAYANA PRESS. Es posible quedar embarazada dentro del 
primer mes de haber omitido una inyección.
4.	 �Posibles efectos secundarios
Al igual que todos los medicamentos, SAYANA PRESS puede 
producir efectos secundarios, aunque no todas las personas 
los sufran. Si uno de los efectos secundarios se agrava, o si 
observa efectos secundarios que no se detallan en este 
folleto, infórmeselo a su médico o farmacéutico.
Si se inyecta SAYANA PRESS usted misma y no acude a su 
médico con frecuencia, es importante que sea consciente de 
los posibles efectos secundarios, de cómo reconocerlos y de 
cuándo buscar atención médica urgente. Familiarícese con 
esta sección del folleto y vuelva a leerla regularmente.
Si está preocupada por síntomas poco comunes o cambios en 
su estado de salud, consulte a su médico, miembro del 
personal de enfermería o profesional de atención médica.
Si presenta alguno de los siguientes efectos secundarios 
graves, busque atención médica de inmediato:

•	� Una reacción alérgica grave (se desconoce la 
frecuencia con la que se presenta)

�Los síntomas incluyen sibilancia repentina, 
dificultad para respirar o mareos, hinchazón de los 
párpados, la cara, los labios o la garganta, erupción 
cutánea, urticaria. Las reacciones alérgicas pueden 
ocurrir poco después de la inyección o, en algunas 
personas, pueden tardar en desarrollarse. Si 
aparece cualquiera de estos síntomas en cualquier 
momento, incluso aunque hubiese utilizado 
SAYANA PRESS anteriormente, busque atención 
médica de inmediato.

	 •	� Un coágulo pulmonar (se desconoce la frecuencia con 
la que se presenta)

�Los síntomas incluyen:
¡	� Tos repentina inusual (que puede ser con 

sangre).
¡	� Dolor intenso en el pecho, el cual puede 

empeorar al respirar profundamente.
¡	� Respiración acelerada o falta de aire repentina 

y sin motivo aparente.
¡	� Vahído o mareos intensos.
¡	� Latidos rápidos o irregulares.
¡	� Dolor intenso en el abdomen.

	 •	� Un coágulo en la 
pierna (se 
desconoce la 
frecuencia con la 
que se presenta)

Los síntomas 
incluyen dolor 
intenso 
o hinchazón 
en cualquiera 
de las piernas 
o pies, los 
cuales pueden 
estar 
acompañados de sensibilidad, calor o 
descoloramiento de la piel.

	 •	� Un coágulo en el ojo (se desconoce la frecuencia con 
la que se presenta)

Los síntomas incluyen pérdida de la vista, dolor e 
hinchazón en el ojo, especialmente si se produce 
de repente.

	 •	� Una apoplejía (se desconoce la frecuencia con la que 
se presenta)

Los síntomas incluyen:
¡	� Debilidad o entumecimiento en la cara, brazo 

o pierna, especialmente de un lado del cuerpo.
¡	� Confusión, dificultad para hablar 

o comprender que se producen de repente.
¡	� Dificultad repentina para ver de uno o ambos 

ojos.
¡	� Dificultad repentina para caminar, mareos, 

pérdida del equilibrio o de la coordinación.
¡	� Dolor de cabeza repentino, severo 

o prolongado sin una causa conocida.
¡	� Pérdida del conocimiento o desmayo con o sin 

convulsiones.
Entre otros efectos secundarios se incluyen:
Frecuentes: (pueden afectar a hasta 1 de cada 10 personas)
•	� Aumento de peso
•	� Dolor abdominal (cólicos)
•	� Náuseas
•	� Acné
•	� Amenorrea (períodos menstruales muy escasos 

o ausencia del período menstrual)
•	� Sangrado intenso, frecuente y/o imprevisto
•	� Períodos menstruales irregulares
•	� Dolor menstrual
•	� Mastalgia/sensibilidad mamaria
•	� Depresión
•	� Cansancio
•	� Dolor de cabeza
•	� Reacciones en el lugar de la inyección (incluido dolor, 

sensibilidad, bultos, marcas en la piel que persisten/
hundimiento).

	� Puede sentir picor o percibir un enrojecimiento alrededor 
del lugar de la inyección inmediatamente después de 
inyectarse. Las reacciones moderadas como estas son 
frecuentes. No obstante, si sufre una reacción que le 
preocupa, en especial si tiene dolor o no mejora tras un 
período corto de tiempo, consulte a su médico.

•	� Irritabilidad
•	� Ansiedad
•	� Dificultad para dormir
•	� Disminución del deseo sexual
•	� Irritación o picazón vaginal
•	� Cambios de humor
•	� Mareos
•	� Dolor de espalda
•	� Dolor en las extremidades
•	� Frotis cervical anormal
Poco frecuentes: (pueden afectar a hasta 1 de cada 
100 personas)
•	� Alergia al medicamento
•	� Hirsutismo (exceso anormal de vello)
•	� Sensación de hinchazón
•	� Retención de líquidos
•	� Flujo vaginal
•	� Sequedad vaginal
•	� Dolor durante las relaciones sexuales
•	� Quiste ovárico
•	� Dolor pélvico
•	� Síndrome premenstrual
•	� Cambio en el tamaño de las mamas
•	� Secreción de leche de las mamas en mujeres que no 

estén amamantando
•	� Cambio en el apetito
•	� Calambres musculares
•	� Dolor en las articulaciones
•	� Somnolencia
•	� Migraña
•	� Vértigo (sensación de estar girando)
•	� Bochornos
•	� Fiebre
•	� Hipertensión arterial
•	� Frecuencia cardiaca rápida
•	� Várices
•	� Erupción
•	� Picazón
•	� Urticaria
•	� Caída del cabello
•	� Irritación cutánea
•	� Hematomas
•	� Cambio de color de la piel de la cara
•	� Inflamación de las venas (lo que se percibe como 

sensibilidad o enrojecimiento en el área afectada)
•	� Nerviosismo
•	� Pérdida de la densidad mineral ósea (una prueba que se 

utiliza para diagnosticar osteoporosis o debilidad de los 
huesos)

•	� Disminución de la tolerancia a la glucosa (exceso del nivel 
de azúcar en la sangre)

•	� Trastornos emocionales
•	� Incapacidad de alcanzar el clímax sexual
•	� Resultados anormales en la prueba de función hepática 

(análisis de sangre para medir el daño hepático)
Raros: (pueden afectar a hasta 1 de cada 1000 personas)
•	� Cáncer de mama
•	� Debilidad
•	� Disminución de peso
•	� Deformación de la piel en el lugar de la inyección
Frecuencia no conocida: no puede estimarse a partir de 
los datos disponibles
•	� Osteoporosis (huesos débiles), incluidas fracturas por 

osteoporosis
•	� Convulsiones
•	� Función hepática anormal, como color amarillento de la 

piel o los ojos (ictericia)
•	� Estrías
Comunicación de efectos secundarios
Si experimenta cualquier tipo de efecto secundario, consulte 
a su médico, farmacéutico o miembro del personal de 
enfermería, incluso si se trata de posibles efectos secundarios 
que no aparecen en este folleto. Mediante la comunicación de 
efectos secundarios usted puede contribuir a proporcionar 
más información sobre la seguridad de este medicamento.
5.	 �Conservación de SAYANA PRESS
•	� Mantener este medicamento fuera de la vista y del 

alcance de los niños.
•	� No refrigerar ni congelar.
•	� Conservar a no más de 30 °C.
•	� No utilizar SAYANA PRESS después de la fecha de 

caducidad que aparece en el inyector, la bolsa laminada y 
la caja después de “CAD”. La fecha de caducidad es el 
último día del mes que se indica.

Deseche con cuidado y de forma adecuada el inyector usado 
de SAYANA PRESS:
•	� El inyector NUNCA se debe reutilizar.
•	� Después de usarse, no se debe volver a tapar el inyector.
•	� No tire los inyectores usados a la basura.
•	� Debe desechar el inyector del modo que le haya indicado 

su profesional de atención médica.
6.	 �Contenido del empaque e información adicional
Composición de SAYANA PRESS
El principio activo es acetato de medroxiprogesterona (MPA).
El inyector precargado contiene 104 mg de acetato de 
medroxiprogesterona (MPA) en 0,65 ml.
Los otros ingredientes son macrogol, parahidroxibenzoato de 
metilo (E218), parahidroxibenzoato de propilo (E216), cloruro 
de sodio, polisorbato 80, monohidrato de fosfato de sodio 
monobásico, fosfato disódico dodecahidrato, metionina, 
povidona, hidróxido de sodio y/o ácido clorhídrico para el 
ajuste del pH y agua para inyección.
Aspecto de SAYANA PRESS y contenido del envase
SAYANA PRESS es una suspensión de color blanco a 
blancuzco para aplicar como inyección subcutánea 
(una inyección que se aplica debajo de la piel). Cada inyector 
precargado de dosis única se suministra en una bolsa 
laminada. Se envasan para exportación cajas que contienen 
múltiples bolsas únicas.
Titular de la autorización de comercialización
Pfizer Limited
Ramsgate Road
Sandwich
Kent
CT13 9NJ
Reino Unido
Fabricante
Pfizer Manufacturing Belgium NV
Rijksweg 12
B‑2870 Puurs
Bélgica
Para mayor información sobre este medicamento, 
comuníquese con el representante local del titular de la 
autorización de comercialización.
Reino Unido
Pfizer Limited
Ramsgate Road
Sandwich
Kent
CT13 9NJ
Teléfono: +44 (0) 1304 616161
Fecha de la última revisión de este folleto: Septiembre 
2020.

SAYANA® PRESS puede administrarlo un profesional de 
atención médica o la paciente.
INSTRUCCIONES DE USO
Preparación y administración de una inyección con Sayana® 
Press
Introducción

Sayana Press es un inyector desechable que contiene una dosis única de medicamento dentro de un reservorio 
sellado. Estas instrucciones indican cómo preparar y administrar la inyección paso a paso.

Paso 1: Preparación
Va a necesitar:
	 –	� Un inyector Sayana Press (dentro de la bolsa laminada sellada).
	 –	� Una almohadilla de algodón o pañuelo de papel limpios.

•	� Lávese bien las manos y séquelas antes de empezar.
•	� Compruebe que la bolsa no presente daños.
•	� Compruebe que no ha pasado la fecha de caducidad.
•	� Asegúrese de que la bolsa esté a temperatura ambiente.

 Bolsa que
 contiene Sayana Press

Fecha de caducidad

Muesca de apertura

Paso 2: Elección de la zona de inyección
•	� Elija una zona adecuada para la inyección: el abdomen o la región 

anterior del muslo. Evite las zonas con hueso y el ombligo.
•	� La superficie de la piel no debe presentar cicatrices ni problemas como 

eccema o psoriasis.
•	� Cambie de sitio en cada inyección.
•	� Limpie la superficie de la piel tal como le indicó el profesional de 

atención médica.

Paso 3: Preparación del inyector
•	� Abra con cuidado la bolsa laminada por la muesca de apertura.
•	� Extraiga el inyector. No retire la protección de la aguja de momento.

•	� Compruebe el inyector. Debe haber un espacio entre el extremo de la 
protección de la aguja y el puerto.

•	� Deseche el inyector y utilice uno nuevo si:
	 –	� No hay espacio.
	 –	� El inyector está dañado.
	 –	� Falta la protección de la aguja o se ha salido.

Reservorio

Puerto

Espacio

 Protección de la
aguja

Paso 4: Mezcla del medicamento
•	� Sostenga el inyector con firmeza por el puerto.
•	� Agite el inyector enérgicamente durante 30 segundos para mezclar el 

medicamento.

x 30 segundos

•	� El medicamento debe presentar un aspecto blanco y uniforme. En caso 
contrario, deseche el inyector y utilice uno nuevo.

•	� Si detecta pérdida de líquido o algún otro problema, deseche el inyector 
y utilice uno nuevo.

•	� Si se produce una demora antes de inyectar, repita el paso de mezclado.

Paso 5: Activación del inyector
•	� Sostenga el inyector con firmeza por el puerto, siempre con la aguja 

apuntando hacia arriba. Tenga cuidado de no apretar el reservorio.
•	� Sostenga la protección de la aguja con la otra mano.

•	� Empuje firmemente la protección de la aguja hacia el puerto hasta que 
no vaya más. De este modo, el inyector queda activado.

•	� Retire la protección de la aguja tirando de ella y deséchela.

Paso 6: Inyección de la dosis
•	� Agarre con cuidado una gran superficie de piel y no la suelte durante 

todo este paso.
•	� Sujete el inyector por el puerto y con la aguja apuntando hacia abajo.
•	� Introduzca la aguja en la piel de modo que el puerto apenas toque la piel.

•	� Presione lentamente el reservorio para inyectar el medicamento. Este 
proceso le debe tomar alrededor de 5‑7 segundos.

•	� Extraiga con cuidado la aguja de la piel y suelte la piel.
•	� Compruebe si se ha salido algo de líquido del inyector o si quedan restos 

en la piel.
•	 �No vuelva a tapar la aguja con la protección.
•	� Con una almohadilla de algodón, presione suavemente sobre el lugar de 

inyección durante unos pocos segundos. No frote la zona.

5-7 segundos

Consejos importantes
•	� Tras la inyección, es normal que quede una pequeña cantidad de 

medicamento en los bordes interiores del reservorio.
•	� No obstante, si se ha salido algo de líquido del inyector o si quedan 

restos en la piel, puede significar que se ha producido algún problema.
•	 �Si, por algún motivo, cree que no se ha administrado la dosis 

completa, hable con su profesional de atención médica para 
utilizar otro método anticonceptivo hasta la siguiente inyección 
programada.

•	 �No se inyecte otra dosis.
•	 �Después de la inyección:
•	� Si nota algún síntoma de reacción alérgica (consulte la sección 4 del 

folleto), busque atención médica de inmediato.
•	� Vigile el aspecto del lugar de la inyección hasta la siguiente inyección. 

Si percibe marcas en la piel o hundimiento de la piel en el lugar de la 
inyección, consulte a su profesional de atención médica.

Reservorio aplastado

 Poca cantidad de medicamento restante
alrededor del borde

Paso 7: Cómo desechar el inyector
•	� El inyector debe desecharse de acuerdo con las instrucciones de su 

profesional de atención médica.
•	� El inyector es de un solo uso, por lo que no debe volver a utilizarse.

Fecha                                               
Fecha de la próxima inyección
(sumar 3 meses)
                                               

Paso 8: Anote la fecha de la inyección y, si va a continuar, calcule la 
fecha de su próxima inyección programada de Sayana Press
Guarde este folleto para futura referencia.

	� Les symptômes incluent :
¡	� une toux soudaine et inhabituelle (parfois 

accompagnée d’expectorations contenant du sang)
¡	� une douleur intense dans la poitrine qui peut 

augmenter avec la respiration profonde
¡	� un essoufflement soudain et inexpliqué ou une 

accélération de la respiration
¡	� une sensation ébrieuse sévère ou des 

étourdissements
¡	� une fréquence cardiaque rapide ou irrégulière
¡	� une douleur intense dans votre abdomen

•	� Un caillot de sang dans la jambe (la fréquence de cet effet 
indésirable est indéterminée)

	� Les symptômes incluent une douleur intense ou un 
gonflement de l’une de vos jambes ou de l’un de vos 
pieds, parfois associé(e) à une sensibilité, une sensation 
de chaleur ou une coloration anormale de la peau

•	� Un caillot de sang dans l’œil (la fréquence de cet effet 
indésirable est indéterminée)

	� Les symptômes incluent une perte de la vision, des 
douleurs et un gonflement de l’œil, en particulier si l’effet 
apparaît brutalement

•	� Un accident vasculaire cérébral (la fréquence de cet effet 
indésirable est indéterminée)

	� Les symptômes incluent :
¡	� faiblesse ou engourdissement du visage, du bras 

ou de la jambe, plus particulièrement d’un côté du 
corps

¡	� état confusionnel soudain, troubles de l’élocution 
ou de la compréhension

¡	� difficulté soudaine à voir de l’un ou des deux yeux
¡	� troubles de la démarche soudains, 

étourdissements, perte de l’équilibre ou de la 
coordination

¡	� mal de tête soudain, intense ou prolongé de cause 
inconnue

¡	� perte de connaissance ou évanouissement, 
accompagné(e) ou non de crises convulsives.

Les autres effets indésirables comprennent :
Fréquent : (peut toucher jusqu’à 1 personne sur 10)
•	� Prise de poids
•	� Douleurs abdominales (crampes)
•	� Nausées
•	� Acné
•	� Aménorrhée (règles très peu abondantes ou absence de 

règles)
•	� Saignements abondants, fréquents et/ou inattendus
•	� Règles irrégulières
•	� Douleurs menstruelles
•	� Douleur/sensibilité mammaire
•	� Dépression
•	� Fatigue
•	� Maux de tête
•	� Réactions au site d’injection (dont douleur, sensibilité, 

grosseur, fossette cutanée persistante, dépression 
cutanée).

	� Vous pouvez ressentir une certaine douleur ou avoir des 
rougeurs autour du site immédiatement après une 
injection. Ce sont des réactions bénignes fréquentes. 
Face à une réaction qui vous inquiète, et particulièrement 
douloureuse, ou qui ne s’améliore pas après un court laps 
de temps, veuillez en parler à votre médecin.

•	� Irritabilité
•	� Anxiété
•	� Difficultés à dormir
•	� Baisse de la libido
•	� Irritations ou démangeaisons vaginales
•	� Changements d’humeur
•	� Etourdissements
•	� Mal de dos
•	� Douleur dans les membres
•	� Frottis cervical anormal
Peu fréquent : (peut toucher jusqu’à 1 personne sur 100)
•	� Allergie médicamenteuse
•	� Hirsutisme (pilosité anormale)
•	� Ballonnements
•	� Rétention liquidienne
•	� Pertes vaginales
•	� Sécheresse vaginale
•	� Douleur pendant les rapports sexuels
•	� Kyste ovarien
•	� Douleur pelvienne
•	� Syndrome prémenstruel
•	� Changement du volume mammaire
•	� Ecoulements de lait chez les femmes qui n’allaitent pas
•	� Modification de l’appétit
•	� Crampes musculaires
•	� Douleurs articulaires
•	� Somnolence
•	� Migraine
•	� Vertige (sensation de tête qui tourne)
•	� Bouffées de chaleur
•	� Fièvre
•	� Tension artérielle élevée
•	� Accélération de la fréquence cardiaque
•	� Veines variqueuses
•	� Eruption cutanée
•	� Démangeaisons
•	� Urticaire
•	� Chute des cheveux
•	� Irritation cutanée
•	� Ecchymoses
•	� Coloration anormale du visage
•	� Inflammation des veines (ressentie comme une sensibilité 

ou une rougeur dans la zone affectée)

•	� Nervosité
•	� Perte de densité minérale osseuse (un test utilisé pour 

diagnostiquer l’ostéoporose ou la faiblesse osseuse)
•	� Diminution de la tolérance au glucose (excès de sucre 

dans le sang)
•	� Trouble émotionnel
•	� Incapacité d’atteindre l’orgasme
•	� Tests de la fonction hépatique anormaux (des analyses de 

sang destinées à mesurer le degré d’atteinte du foie)
Rare : (peut toucher jusqu’à 1 personne sur 1 000)
•	� Cancer du sein
•	� Faiblesse
•	� Perte de poids
•	� Déformation de la peau au site d’injection
Fréquence indéterminée : ne peut être estimée sur la base 
des données disponibles
•	� Ostéoporose (faiblesse osseuse), notamment fractures 

ostéoporotiques
•	� Crises convulsives
•	� Anomalies de la fonction hépatique, telles qu’un 

jaunissement de la peau ou du blanc des yeux (ictère)
•	� Vergetures
Déclaration des effets indésirables
Si vous ressentez un quelconque effet indésirable, parlez‑en à 
votre médecin, votre pharmacien ou votre infirmier/ère. Ceci 
s’applique aussi à tout effet indésirable qui ne serait pas 
mentionné dans cette notice. En signalant les effets 
indésirables, vous contribuez à fournir davantage 
d’informations sur la sécurité du médicament.
5.	� Comment conserver SAYANA PRESS ?
•	� Tenir hors de la vue et de la portée des enfants.
•	� Ne pas mettre au réfrigérateur ni au congélateur.
•	� Conserver à une température ne dépassant pas 30 °C.
•	� N’utilisez pas SAYANA PRESS après la date de 

péremption indiquée sur l’injecteur, le sachet en 
aluminium et la boîte, après EXP. La date de péremption 
fait référence au dernier jour de ce mois.

Jetez soigneusement et convenablement l’injecteur de 
SAYANA PRESS après utilisation.
•	� L’injecteur ne doit EN AUCUN CAS être réutilisé.
•	� Le capuchon de l’injecteur utilisé ne doit pas être remis 

en place après utilisation.
•	� Ne pas jeter les injecteurs utilisés avec les déchets 

ménagers.
•	� L’injecteur doit être éliminé conformément aux 

instructions de votre prestataire de santé.
6.	� Contenu de l’emballage et autres informations
Ce que contient SAYANA PRESS
La substance active est l’acétate de médroxyprogestérone 
(AMP).
L’injecteur pré‑rempli contient 104 mg d’acétate de 
médroxyprogestérone (AMP) dans 0,65 ml.
Les autres composants sont : macrogol, parahydroxybenzoate 
de méthyle (E218), parahydroxybenzoate de propyle (E216), 
chlorure de sodium, polysorbate 80, phosphate de sodium 
monobasique monohydraté, phosphate disodique 
dodécahydraté, méthionine, povidone, hydroxyde de sodium 
et/ou acide chlorhydrique pour l’ajustement du pH et eau pour 
préparations injectables.
Qu’est‑ce que SAYANA PRESS et contenu de 
l’emballage extérieur
SAYANA PRESS est une suspension pour injection 
sous-cutanée (une injection administrée sous la peau) de 
couleur blanche à blanc cassé. Chaque injecteur pré‑rempli 
unidose se présente dans un sachet en aluminium. Pour 
l’exportation, des boîtes contenant plusieurs sachets sont 
préparées.
Titulaire de l’Autorisation de mise sur le marché
Pfizer Limited
Ramsgate Road
Sandwich
Kent
CT13 9NJ
Royaume-Uni
Fabricant
Pfizer Manufacturing Belgium NV
Rijksweg 12
B‑2870 Puurs
Belgique
Pour toute information complémentaire concernant ce 
médicament, veuillez prendre contact avec le représentant 
local du titulaire de l’autorisation de mise sur le marché.
Royaume-Uni
Pfizer Limited
Ramsgate Road
Sandwich
Kent
CT13 9NJ
Téléphone : +44 (0) 1304 616161
La dernière date à laquelle cette notice a été révisée 
est : Septembre 2020.

SAYANA® PRESS peut être administré par un professionnel 
de santé ou le patient.
INSTRUCTIONS D’UTILISATION
Préparation et administration de l’injection de Sayana® Press.
Introduction
Sayana Press se présente dans un injecteur jetable 
unidose pré‑rempli d’un médicament scellé dans un 
réservoir. Ces indications montrent comment préparer 
et administrer l’injection.

Etape 1 : Préparatifs
S’assurer que les éléments suivants sont disponibles :
	 –	� Un injecteur Sayana Press (dans son sachet en aluminium fermé)
	 –	� Un tampon de coton propre ou un mouchoir en papier propre.
•	� Lavez‑vous et séchez‑vous les mains soigneusement avant de 

commencer.
•	� Vérifiez que le sachet ne paraît pas endommagé.
•	� Vérifiez que la date de péremption n’est pas dépassée.
•	� Vérifiez que le sachet est à température ambiante.

 Sachet contenant
Sayana Press

Date de péremption

Encoche d’ouverture

Etape 2 : Choix de la zone d’injection
•	� Choisir une zone adaptée pour l’injection, à savoir l’abdomen ou l’avant 

du haut de la cuisse. Eviter les zones osseuses et l’ombilic (nombril).
•	� La zone d’injection doit être exempte de cicatrices et de pathologies 

cutanées (eczéma ou psoriasis).
•	� Changer de site à chaque injection.
•	� Nettoyer la zone d’injection comme votre prestataire de santé vous l’a 

montré.

Etape 3 : Préparation de l’injecteur
•	� Déchirer soigneusement le sachet en aluminium au niveau de l’encoche.
•	� Sortir l’injecteur. Ne pas retirer le protecteur d’aiguille à ce stade.
•	� Vérifier l’injecteur. Il doit y avoir un espace entre l’extrémité du protecteur 

d’aiguille et le port.
•	� Jeter l’injecteur et en utiliser un autre :
	 –	� En l’absence d’espace,
	 –	� Si l’injecteur est endommagé,
	 –	� Si le protecteur d’aiguille s’est désolidarisé de l’aiguille, ou s’il est 

manquant.

Réservoir

Port

Espace

Protecteur

Etape 4 : Mélange du médicament
•	� Bien tenir l’injecteur par le port.
•	� Agiter vigoureusement l’injecteur pendant au moins 30 secondes pour 

bien mélanger le médicament.

× 30 secondes

•	� Le médicament à l’intérieur doit être de couleur blanche et uniforme. 
Si ce n’est pas le cas, jeter l’injecteur et en utiliser un autre.

•	� En cas de fuite de liquide ou de tout autre problème, jeter l’injecteur et 
en utiliser un autre.

•	� En cas de délai avant l’injection, vous devez répéter l’étape de mélange.

Etape 5 : Activation de l’injecteur
•	� Bien tenir l’injecteur par le port en veillant à ce que le protecteur 

d’aiguille soit dirigé vers le haut. Veiller à ne pas pincer le réservoir.
•	� Tenir le protecteur d’aiguille avec l’autre main.

•	� Pousser le protecteur d’aiguille fermement vers le port jusqu’à ce qu’il 
n’y ait plus d’espace. L’injecteur est à présent activé.

•	� Retirer le protecteur d’aiguille et le jeter.

Etape 6 : Injection de la dose
•	� Pincer doucement, une vaste surface de peau. maintenir la peau pincée 

pendant toute cette étape.
•	� Tenir l’injecteur par le port avec le protecteur d’aiguille dirigé vers le bas.
•	� Insérer l’aiguille dans la peau de manière à ce que le port touche juste la 

peau.

•	� Pincer lentement le réservoir pour injecter le médicament. Ceci doit 
prendre 5 à 7 secondes environ.

•	� Retirer délicatement l’aiguille de la peau. Relâcher la peau.
•	� Vérifier l’absence de trace de fuite de médicament hors de l’injecteur ou 

sur la peau.
•	 �Ne pas remettre en place le protecteur d’aiguille.
•	� Utiliser un tampon de coton propre pour appuyer légèrement sur le 

site d’injection pendant quelques secondes. Ne pas frotter la zone 
d’injection.

5 - 7 secondes

Conseils importants
•	� Après l’injection, une faible quantité de médicament restera autour du 

bord intérieur du réservoir. Ceci est normal.
•	� Cependant, en cas de fuite de médicament hors de l’injecteur ou de 

trace sur la peau, il est possible qu’un problème se soit produit.
•	 �Si vous avez une raison quelconque de penser que la totalité de 

la dose n’a pas été administrée, parlez avec votre professionnel 
de santé de méthodes de contraception alternatives jusqu’à 
l’injection programmée suivante.

•	 �Ne pas injecter de dose supplémentaire.
•	 �Soins après l’injection :
•	� Si vous présentez un quelconque symptôme de réaction allergique 

(voir la rubrique 4 de la Notice ci‑dessus) consultez immédiatement un 
médecin.

•	� Surveillez l’aspect de la zone d’injection jusqu’à l’injection suivante. Si 
vous remarquez une fossette/dépression cutanée persistante au niveau 
de la zone d’injection, parlez‑en avec votre professionnel de santé.

 Le reservoir est
comprimé

 Une faible quantité de médicament reste
autour du bord

Etape 7 : Elimination de l’injecteur
•	� L’injecteur usagé doit être éliminé conformément aux instructions de 

votre prestataire de soins.
•	� L’injecteur est à usage unique. Il ne doit en aucun cas être réutilisé.

Date                                               
Date de l’injection suivante
(ajouter 3 mois)
                                                      

Etape 8 :Enregistrer la date de votre injection et, si vous souhaitez 
continuer, calculer la date de l’injection programmée suivante de 
Sayana Press.
Conserver cette notice dans vos dossiers.

B. FOLLETO DEL EMPAQUE
Folleto del empaque: información para el usuario

SAYANA® PRESS
104 mg/0,65 ml suspensión para inyección

Envase de dosis única
Acetato de medroxiprogesterona

Lea cuidadosamente este folleto antes de comenzar la 
administración de este medicamento porque contiene 
información importante para usted.
-	� Si tiene preguntas adicionales, consulte a su médico, 

farmacéutico o a un miembro del personal de enfermería.
-	� Este medicamento ha sido recetado solamente para 

usted. No debe dárselo a otras personas. Puede 
causarles daño.

-	� Si presenta algún efecto secundario, comuníquese con su 
médico, farmacéutico o con un miembro del personal de 
enfermería. Esto incluye cualquier posible efecto 
secundario que no se mencione en este folleto. Consulte 
la sección 4.

Qué contiene este folleto:
1.	� Qué es SAYANA PRESS y para qué se lo administra
2.	� Lo que debe saber antes de administrarse SAYANA PRESS
3.	� Cómo se administra SAYANA PRESS
4.	� Posibles efectos secundarios
5.	� Conservación de SAYANA PRESS
6.	� Contenido del empaque e información adicional
1.	� Qué es SAYANA PRESS y para qué se lo 

administra
SAYANA PRESS es un anticonceptivo. Se puede administrar:
•	� Para la anticoncepción a largo plazo, en el caso de que 

usted y la persona que proporciona su método 
anticonceptivo (p. ej., su médico, un miembro del 
personal de enfermería o su proveedor de atención 
médica) hayan decidido que este método es el más 
adecuado para usted. Si desea administrarse SAYANA 
PRESS por más de 2 años, es posible que su proveedor 
de atención médica/médico/un miembro del personal de 
enfermería deseen volver a evaluar los riesgos y 
beneficios de la administración de SAYANA PRESS para 
garantizar que siga siendo la mejor opción para usted.

•	� En adolescentes, pero solamente después de que se 
hayan analizado otros métodos anticonceptivos con la 
persona que proporciona su método anticonceptivo y 
estos se hayan considerado inadecuados o inaceptables.

El principio activo de SAYANA PRESS, el acetato de 
medroxiprogesterona (MPA), es similar (pero no igual) a la 
hormona natural progesterona, que se produce en los ovarios 
durante la segunda mitad de su ciclo menstrual. SAYANA 
PRESS previene que un óvulo se desarrolle completamente y 
se libere desde los ovarios durante su ciclo menstrual. Si no 
se libera un óvulo, no se puede fertilizar con los 
espermatozoides y producir el embarazo.
2.	� Lo que debe saber antes de administrarse 

SAYANA PRESS
No se administre SAYANA PRESS en los siguientes casos:
•	� Si es alérgica (hipersensible) al acetato de 

medroxiprogesterona (MPA) o a cualquiera de los otros 
ingredientes de SAYANA PRESS (que se detallan en la 
sección 6).

•	� Si piensa que puede estar embarazada.
•	� Si ha presentado sangrado vaginal de origen desconocido.
•	� Si tiene enfermedades hepáticas.
•	� Si ha tenido o piensa que tiene cáncer de mama o de los 

órganos reproductivos.
•	� Si tiene un coágulo en una vena de la pierna (“trombosis 

venosa profunda”) o un coágulo que se haya trasladado 
a los pulmones o a otra parte del cuerpo (un “émbolo”).

•	� Si tiene problemas de circulación (p. ej., dolor en las 
piernas o en el pecho cuando camina) o de coagulación 
rápida de la sangre (“trombosis” o “embolia”).

•	� Si le han diagnosticado cambios en la densidad mineral 
ósea, adelgazamiento o debilitamiento de los huesos.

•	� Si tiene o ha tenido una enfermedad que afecta los vasos 
sanguíneos del cerebro.

Advertencias y precauciones
Hable con su médico, farmacéutico o un miembro del personal 
de enfermería antes de administrarse SAYANA PRESS.
Antes de que su médico le prescriba SAYANA PRESS, es 
posible que tenga que pasar por un examen físico.
Es importante que le indique a su médico si tiene o ha tenido 
anteriormente alguna de las siguientes afecciones.
Su médico analizará con usted si SAYANA PRESS es 
adecuado para usted.
Infórmele a su médico si presenta:
•	� Dolor de cabeza tipo migraña
•	� Diabetes o antecedentes familiares de diabetes
•	� Dolor severo o inflamación en las pantorrillas (lo que 

indica un posible coágulo en la pierna, que puede 
llamarse flebitis)

•	� Coágulo pulmonar (embolia pulmonar)
•	� Coágulo en el ojo que le afecte la vista (trombosis de la 

retina)
•	� Antecedentes de enfermedades cardíacas o problemas 

de colesterol, incluido cualquier antecedente familiar
•	� Antecedentes de depresión
•	� Períodos menstruales irregulares, leves o intensos
•	� Radiografía de tórax anormal, mastopatía fibroquística, 

nódulos o bultos en las mamas, o sangrado en los pezones
•	� Si ha tenido una apoplejía
•	� Antecedentes familiares de cáncer de mama
•	� Enfermedad renal
•	� Hipertensión arterial
•	� Asma
•	� Epilepsia
Trastornos psiquiátricos
Algunas mujeres que usan anticonceptivos hormonales, como 
SAYANA PRESS, han notificado depresión o estado de ánimo 
deprimido. La depresión puede ser grave y algunas veces 
puede llevar a pensamientos suicidas. Si experimenta cambios 
de humor y síntomas depresivos, contacte con su médico para 
obtener más asesoramiento médico lo antes posible.
Efectos en el período menstrual
La mayoría de las mujeres que se administran SAYANA PRESS 
presentan algún cambio en sus patrones de sangrado. 
Es probable que menos mujeres presenten sangrado irregular, 

y después de 12 meses de administración, el 60 % presenta 
poco sangrado o directamente no sangra.
Efectos en los huesos
SAYANA PRESS disminuye los niveles de estrógeno y de otras 
hormonas. Sin embargo, unos niveles más bajos de estrógeno 
pueden producir el adelgazamiento de los huesos (ya que se 
reduce la densidad mineral ósea). Las mujeres que se 
administran SAYANA PRESS tienden a tener una densidad 
mineral ósea menor que las mujeres de la misma edad que 
nunca se lo han administrado. Los efectos de SAYANA PRESS 
son mayores durante los primeros 2 a 3 años de 
administración. Luego de esto, la densidad mineral ósea tiende 
a estabilizarse y parece haber cierta recuperación de la 
densidad ósea cuando se deja de administrar SAYANA PRESS. 
Todavía no es posible afirmar si SAYANA PRESS aumenta el 
riesgo de osteoporosis (huesos débiles) y fracturas en la tercera 
edad (después de la menopausia).
Los siguientes son factores de riesgo para el desarrollo de 
osteoporosis en años posteriores. Antes de comenzar el 
tratamiento, debe analizar junto a su médico si presenta 
alguna de las siguientes condiciones, ya que un 
anticonceptivo alternativo podría ser más adecuado para sus 
necesidades;
•	� consumo crónico de alcohol o tabaco;
•	� consumo crónico de medicamentos que puedan reducir la 

masa ósea, p. ej., medicamentos para la epilepsia o 
esteroides;

•	� índice de masa corporal bajo o trastornos alimentarios, p. 
ej., anorexia nerviosa o bulimia;

•	� fractura previa por traumatismo leve no producida por una 
caída;

•	� antecedentes familiares fuertes de osteoporosis.
Adolescentes (hasta 18 años)
Generalmente, los huesos de las adolescentes crecen y se 
fortalecen rápidamente. Mientras más fuertes sean los 
huesos cuando se llega a la edad adulta, mayor es la 
protección contra la osteoporosis en años posteriores. Debido 
a que SAYANA PRESS puede producir el adelgazamiento de 
los huesos de las adolescentes en un período en el que 
debieran estar creciendo, sus efectos pueden ser 
especialmente importantes en este grupo etario. Los huesos 
comienzan a recuperarse cuando se interrumpe la 
administración de SAYANA PRESS, pero aún no se sabe si la 
densidad mineral ósea alcanza los mismos niveles que se 
tendrían si nunca se hubiese administrado SAYANA PRESS.
Por lo tanto, debe analizar con la persona que le 
proporciona la anticoncepción si existe otra forma de 
anticoncepción que sea más adecuada para usted 
antes de comenzar a administrarse SAYANA PRESS.
Si se administra SAYANA PRESS, es posible que realizar 
ejercicios regulares con pesas y mantener una dieta 
saludable, incluida una ingestión adecuada de calcio (p. ej., 
productos lácteos) y vitamina D (p. ej., en pescados grasos), 
ayude a los huesos.
Posible riesgo de cáncer
En estudios en mujeres que han utilizado un rango de 
medicamentos anticonceptivos se ha descubierto que las 
mujeres que se administran progesterona inyectable, como 
SAYANA PRESS, como anticonceptivo no tuvieron un riesgo 
global mayor de desarrollar cáncer de ovario, útero, cuello 
uterino o hígado.
Es inusual el cáncer de mama en personas menores de 
40 años, pero el riesgo aumenta a medida que la mujer 
envejece.
Parecería haber un riesgo levemente mayor de presentar 
cáncer de mama en las mujeres que se administran 
anticonceptivos inyectables en comparación con las mujeres 
de la misma edad que no se administran anticonceptivos 
hormonales.
Este pequeño riesgo adicional de presentar cáncer de mama 
debe ponderarse con los beneficios conocidos de los 
medicamentos como SAYANA PRESS. No es seguro que la 
inyección provoque el aumento del riesgo de presentar cáncer 
de mama. Es posible que se deba a que las mujeres que se 
administran la inyección reciben exámenes más a menudo, 
por lo que el cáncer de mama se detecta antes. Parece ser 
menos probable que el cáncer de mama se haya propagado 
cuando se detecta en mujeres que recibieron medicamentos 
como SAYANA PRESS en comparación con las mujeres que 
no lo han recibido.
El riesgo de detectar cáncer de mama no se ve afectado por 
la cantidad de tiempo que la mujer recibe la inyección, sino 
por la edad en la que se detiene dicha administración. Esto se 
debe a que el riesgo de presentar cáncer de mama aumenta 
marcadamente a medida que la mujer envejece. Diez años 
después de detener las inyecciones anticonceptivas 
hormonales, el riesgo de detectar cáncer de mama es el 
mismo que para las mujeres que nunca han utilizado 
anticonceptivos hormonales.
En 10.000 mujeres que recibieron inyecciones tales como 
SAYANA PRESS durante hasta 5 años, pero que dejaron de 
recibirlas para cuando cumplieron 20 años, se calcula que se 
detectará menos de 1 caso adicional de cáncer de mama 
hasta 10 años después, en comparación con la cantidad 
detectada en 10.000 mujeres que nunca recibieron la 
inyección.
En 10.000 mujeres que reciben inyecciones tales como 
SAYANA PRESS durante 5 años y dejan de recibirlas para 
cuando cumplen 30 años, se detectarían 2 o 3 casos 
adicionales de cáncer de mama hasta 10 años después 
(además de los 44 casos de cáncer de mama que se 
detectaron en 10.000 mujeres de este grupo etario que 
nunca recibieron la inyección).
En 10.000 mujeres que reciben SAYANA PRESS durante 
5 años y dejan de recibirla para cuando cumplen 40 años, se 
detectarían alrededor de 10 casos adicionales de cáncer de 
mama hasta 10 años después (además de los 160 casos de 
cáncer de mama que se detectaron en 10.000 mujeres de 
este grupo etario que nunca recibieron la inyección).
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